Prod.No: 954 06 76-01
. Engine: B & S 124807 Type: 3429 Trim: 02

1994:1

155 CDE

SPAREPARTS
107 26 16-62

-
*These parts must be purchased through an authorized Briggs & Stratton dealer.
Key Part Description Key Part Description Key Part ipti
No.| No. P No.| No. pto No.| No. Description
1 15320838-16 | Self-Tapping Screw #10-32 x 5/8 42 | 5327506-94 | Hi-Vac Tunnel 77 | 5320845-96 | Engine Pulley
2 |5322131-46 | Cable glamp * 45 | 5327521-10 | Rear Door 78 | 5327516-25 | Spacer
3 | 5321252-81 | Drive Control Bar 46 | 5327507-83 | Spring (Left) 79 | ---------------- | Engine - Briggs & Stratton*
4 | 5321388-56 | Upper Handle 47 | 5327508-93 | Hinge Rod Model No. 124807
5 | 5321288-89 | Machine Screw 1/4-20 x 2-3/4 48 | 5327518-72 | Truss Head Screw 1/4-20 x 1/2 80 | 5320860-55 | Machine Screw 1/4-20 x 2.25
6 | 5321288-90 | Machine Screw 1/4-20 x 2-1/4 50 | 5327511-54 | Screw #8-16 x .62 81 | 5320839-23 | Flanged Locknut 3/8-16
7 | 5327515-84 | Screw #6-20 x 3/8 52 | 5327507-00 | Battery Cover . 82 | 5327509-09 | Battery
8 | 5327009-18 | Drive/Speed Control Assembly 53 | 5327513-59 { Lawn Mower Housing 83 | 5320866-49 | Battery Pad
10 | 8732204-00 | Hex Nut 54 | 5327511-55 | Screw #8-16 x 1 - - | 5321300-24 | Battery Charger (not shown)
11 | 5320571-43 | Wave Washer 55 | 8741004-12 | Flat Head Machine Screw - - | 5168446-00 | Molded Key (not shown)
12 | 5327513-85 | Spacer 1/4-20 x 3/4 - - | 5327010-07 | Operator's Manual (Scandinavian)
14 | 8736804-00 | Locknut 1/4-20 56 | 5321250-78 | Engine Washer - - | 5327010-06 | Operator's Manual (European)
15 | 5321349-33 | Engine Zone Control Cable 57 | 5328509-98 | Hex Head Thread Rolling Screw -- | 5328013-17 | Speed Control Decal
16 | 5320860-55 | Machine Screw 1/4-20 x 2-1/4 3/8-16 x 1-1/8 - - | 5327513-39 | Quick 7 Decal
17 | 5321363-76 | Handie Knob 58 | 5328510-00 |Belt Snubber - - | 5321073-39 |.Danger Decal (English/French)
18 | 5321252-51 | Engine Control Bar 59 |5327508-38 | Torque Tube Bushing -- | 5321298-40 | Stripe Decal (Tunnel)
19 | 5321252-54 | MZR Bracket 60 | 8743104-16 | Truss Head Screw 1/4-20 X 1 - - | 5321413-37 | Model Decal (Front of Housing)
20 | 5320652-31 | Screw 1/4-20 x 1/2 61 | 5328005-44 | Hubcap -- | 5321413-38 | "Partner" Decal (Front of Housing)
21 | 5321388-55 | Lower Handle 62 |5327005-97 | Throttle Control - - | 5327514-73 | Waming Decal (English/French)
22 | 5321319-59 | Handle Bolt 5/16-18 x 1-3/4 63 | 5328013-78 | Wheel and Tire Assembi - - | 5328001-97 | Noise Level Decal
23 | 5320664-26 | Wire Tie 64 | 5320857-23 |Washer y - - 15321371-29 | Caution Decal (English/French)
25 | 8736804-00 | Locknut 1/4-20 5321253-01 | Front T Assemb! - - | 5327006-96 | Waming Decal (Multilingual)
~ | 26 |5327517-82 | Spacer 05 [ 2 naar01 | Prah o ue ssemby - - | 5328010-36 | Danish Importer Decal
27 | 5327521-83 | Shoulder Bolt 58 | 2351388.72 | Fromt Baff -- | 5321299-93 | Drive Control Decal
28 | 5321388-53 | Handle Link (Right) 67 -72 | Front Baffle /5.2 x 1-3/8
29 | 5321388-54 | Handle Link (Left) 68 |5328510-84 | Hex Head Screw 3/8-24 x 1-
31 | 5320631-24 | Locknut 69 | 5328502-63 | Helical Lock Washer
34 | 8747605-14 | Hex Head Bolt 5/16-18 x 7/8 70 | 532851074 | Hardened Washer
g " 71 |5321347-68 | 22" Blade
35 | 8749305-22 | Hex Head Bolt 5/16-18 x 1 3/8 72 | 5328515-14 | Blade Adapter
36 | 5320652-31 l{ili)le-ci)ef?/léllachme Screw 73 gg]gg‘;gg 8 atch e(r: Frar:n "
37 | 8747805-28 | Hex Head Bolt 5/16-18 x 1-3/4 74 ; rass Catcher
38 | 5327507-20 | Handle Brackat Assembly (Right) | 72 | 332059708 | Sat Screw 14,20 % 5/16
40 | 5327507-17 | Handle Bracket Assembly (Left) y




51 53 . 29
52 @lﬂa
57
Key Part i Key Part ik Ke Part P
No. No. Description No. No. Description No).' No. Description
1 | 5320691-80 | Locknut #10-24 25 | 5321252-61 | Rocker Arm 51 | 5328005-44 | Hubcap
2 | 8747604-12 | Hex Head Bolt 1/4-20 x 3/4 26 | 5320636-40 | Cotter Pin 52 | 5327516-58 | Wave Washer
3 | 5328519-80 | Drive Pawl 27 | 8736804-00 | Locknut 1/4-20 53 | 5328015-91 | Wheel and Tire Assembly
4 | 8711910-12 | Hex Washer Head Screw 28 | 5327506-88 | Friction Wheel Assembly 54 | 5320677-25 | Washer
#10-24 x 7/16 29 | 5328500-18 | Drive Pawl 55 | 5320521-60 | Washer
5 | 5327520-37 | Back Plate 30 | 5321355-65 | Drive Shaft Kit (includes Key # 19) | 56 | 5327507-34 | Dust Cover
6 | 8736805-00 | Locknut 5/16-18 31 | 5327506-9 | Pivot Cap 57 | 5327522-58 | Drive Pinion (Right)
7 | 8736805-00 | Locknut 5/16-18 32 52%0837'31 PushNut 58 | 5327522-59 | Drive Pinion (Left)
8 | 5327518-88 | Drive Spring 33 g 2?,503‘38 Slide Indicator 59 | 8747604-12 | Hex Head Screw 1/4
g | 5327508-92 | Spacer 34 5?327286-9:83 Height Indicator 60 | 5327517-06 | Rear Torque Assembly
10 | 5820022-67 | Retaining Ring 35 -98  Single Point Lever 61 | 5321252-79 | Stiffener
11 | 5327519-91 | Bearing 36 | 5327508-29 | Hi-Vac Handle 62 | 5327521-60 | Hi-Vac Bafile
12 | 5327506-84 | Puliey 37 | 5327520-32 | Drive Belt 63 | 5321252-80 | Height Tube
13 | 5327516-59 | Wave Washer 38 | 5327508-98 | Rear Deflector 64 | 5321287-73 | Skirt Rod
14 | 5327506-80 | Stand-Off 39 | 5327012-38 | Moisture Guard 65 | 5327512-41 | Flange Bearing
15 | 5327508-34 | Compression Spring 40 | 5327511-55 | Screw # 8-16 x 1 66 | 5321252-98 | Belt Keeper
16 | 5327506-79 | Bearing 41 | 8720704-04 | Carriage Bolt 1/4-20 67 | 5327026-14 | Pop Rivet
17 | 5321253-03 | Spring Retainer 42 | 5320545-83 | Hex Tapping Screw 1/4-20 x 1/2 68 | 5327519-99 | Pinion Seal
18 | 5327519-93 | Drive Housing 43 | 5321388-52 | Hi-Vac Shield 69 | 5320570-72 | Seal
19 | 5327519-92 | Bearing 44 | 8736805-00 | Locknut 5/16-18 70 | 5321320-01 | Rope Guide
20 | 56321252-62 | Clamp 45 | 5327507-08 | Engagement Linkage 71 | 8736804-00 [ Nut 1/4-20
21 | 5320840-26 | Hex Rolling Thread Screw 46 | 5327509-95 | Torsion Spring 72 | 5320339-23 | Flanged Locknut 3/8-16
#10-24 x 172 47 | 5327508-48 | Spacer
22 | 5321114-20 | Bolt 5/16-18 x 3-1/4 48 | 5327509-94 | Link Indicator
23 | 5327519-96 | Shoulder Boit 49 | 5327518-18 | Speed Nut
24 | 5327522-62 | Plug 50 | 5320880-60 | Bali Bearing




	Main Menu
	IPL Menu
	Bulletins Menu
	Tech Spec Menu
	Service Menu
	155 CDE
	Full Diagram
	Deck Assembly 
	 Parts List

	Drive Assembly
	Parts list


	Other Years of Manufacture

